
WESTERBEKEW

-A--A-

8.4
214[ ]

14.0
355[ ]

8.4
214[ ]

16.28
413,4[ ]

1.46
37[ ]  HOLE FOR 1/2" LAG

BOLTS - 3 PLACES.
.56 14,2[ ]

17.15
435,7[ ]

10.80
274,4[ ]

6.35
161,3[ ]

7.78
197,6[ ]

18.15
461,1[ ]

25.01
635,2[ ]

ECO NO. DATE REV. REVISION RECORD AUTH. DR.BY

TOLERANCES
 

(UNLESS OTHERWISE NOTED)

 

INCHES
+
-
+
-
+
-
+
-

.02

.005

.03

.5
63

.XX

.XXX
CAST
ANGLES
FINISH

0

MILLIMETERS
X.  1.0
.X    .5
.XX  .13

TITLE

INSTALLATION DRAWING
5.0 MCG
DRAWN BY DATE MATERIAL:

---
---
---

DIMENSIONS

INCHES
MILLIMETERS

(WHEN APPLICABLE)

GA 26/Sep/12

APPROVED BY DATE

SCALE 0.280
SIZE DRAWING NUMBER REV.

SHT. 1  OF  2 D 55567 -

ITEM PART No. QTY. DESCRIPTION

1 11405 1 CLAMP, HOSE  No. 16

2 13475 2 ELBOW 1/4NPT 90 STREET BRASS

3 13590 1 CAPSCREW M 6x30 DIN 933

4 13619 4 CAPSCREW M 8x30 DIN 933

5 13630 4 CAPSCREW M 8x25 DIN 933

6 15222 2 PLATE, SCREW TERMINAL BLOCK 20A

7 15830 9 STUD, M 8 x 25 DIN 939

8 16789 4 CAPSCREW M 8x16 DIN 933

9 17196 8 CAPSCREW M 8x20 DIN 933

10 18241 1 NUT M 5 DIN 934

11 18242 12 NUT, M 8 DIN 934

12 18804 2 CAPSCREW M 6x20 DIN 933

13 18813 2 CAPSCREW, M10x20 DIN 933

14 19262 6 LOCKWASHER M10 DIN 127

15 21722 2

16 22929 1 CONNECTOR,MALE 1/4NPT,1/4 HOSE

17 23894 1 CONNECTOR, MALE 1/4NPT x 3/8 COMPRESSION

18 24905 1 CAP 1/4 NPT BRASS

19 24951 1 CAPSCREW M10x1.25x20 DIN 96

20 31225 1 CAPSCREW M 8x60 DIN 931

21 31228 1 CAPSCREW M10x1.25x30  DIN 961

22 31780 3 LOCKWASHER M 5 DIN 127

23 31783 13 LOCKWASHER, M6 DIN 127

24 31784 9 WASHER M6 DIN 125

25 31786 37 LOCKWASHER M 8 DIN 127

26 31787 24 WASHER M 8 DIN 125

27 31789 5 WASHER M10 DIN 127

28 31810 2 CAPSCREW M6 X 14 DIN 933

29 31825 2 CAPSCREW M 6x12 DIN 933

30 31839 4 LOCKWASHER  6 SPLIT MED SS

31 31849 1 LOCKWASHER, 10 SPLIT MED SS

32 31855 4 SCREW, #6-32X5/8 SS BINDING HEAD

33 31878 1 SCREW, #10-32x1-1/4 SS BINDING HEAD

34 33228 2 WINGSCREW 10-32x1/2

35 33351 2 CAPSCREW M 6 x 60 DIN 931

36 33372 2 WASHER, .734OD x .203ID x 0.056 THK

37 33380 1 BRACKET,BELT GUARD TO ENGINE

38 34589 2 CAPSCREW M10x30 DIN 933

39 36652 3 ISOLATOR,PANEL MOUNT M6 STUD

40 37198 1 BRACKET, SUMP DRAIN HOSE

41 37834 3 SOCKET,RELAY 37833

42 38797 1 BREAKER, CIRCUIT 20 AMP 2 POLE - IGN. PROTECTED

43 39082 1 GUARD, CIRCUIT BREAKER HANDLE

44 39336 3 CAPSCREW, M5 x 12 DIN 933

45 41150 3 RELAY, 12VDC 30A WITH DIODE

46 41323 1 GASKET, LUBE OIL ADAPTER

47 41569 1 CAPSCREW, M8 x 25 PIN SECURITY

48 42020 1 GASKET, SUMP - 4.5 BCGT

49 42141 1 GASKET, OIL PICKUP - 4.5 BCGT

50 42147 1 GASKET, WATER INLET

51 42252 1 GASKET, EXHAUST MANIFOLD 3G83

52 42271 1 CAP, OIL FILL - MACH - 3G83

53 42431 1 GASKET, OIL FILL CAP

54 42520 1 COIL,IGNITION 4.5-9.6 BCGT

55 42617 2 TEE, 3/16 X 3/16 X 3/16 TUBING

56 42797 1 PULLEY, FRESH WATER PUMP

57 42891 11 CAPSCREW M 6x20 W/LW-FW

58 42964 5 BOLT, M10 X 1.25 X 19.5

59 43287 1 GASKET,INTAKE MANIFOLD TO HEAD

60 45954 1 CAPSCREW M 6 X 30 DIN 92 (SOCKET HEAD)

61 46309 1 MOTOR, STARTER - WITH NOSE CONE 46302

62 46341 1 MOUNT, REAR ISOLATOR - 5.0 BCG / 7.0 BCGC

63 46354 1 ELBOW, WATER INLET - MACHINED

64 46425 1 GUARD, BELT 40 DEGREE SLANT

65 46431 1 BRACKET,BELT GUARD,TOP

66 46454 1 FLYWHEEL ASSEMBLY 5.0 BCG

67 46541 1 BRACKET,BELT GUARD,BOTTOM.

68 46721 1 STRAP, RAW WATER PUMP ADJUSTING

69 46744 1 GENERATOR LAYOUT - 5.0/7.0 KW CAPACITOR

70 46796 1 PUMP, LIFT - 12VDC GAS

71 46800 1 FILTER, FUEL ASSEMBLY

72 46813 1 BELT, POLY-V  3 GROOVE 28.00

73 46875 2 CAPACITER, 25MFD, 450VAC, 5%

74 46931 1 PIN, ROLL 3/16 DIA. x .63 LONG

75 47213 1 BLOCK, TERMINAL 2 POS 20A 2 ROW

76 48298 1 CAPSCREW M 8x18 DIN 912

77 48746 1 BRACKET, EXHAUST MANIFOLD SUPPORT

78 48750 1 EXCHANGER, HEAT - 2.50 DIA x 9.00  LG. 3 PASS

79 48751 2 CLAMP, HEAT EXCHANGER 5.0BCGA/7.0 BCGE

80 48765 1 STRAINER, OIL PICK UP ASSEMBLY

81 48767 1 SUMP, LUBE OIL - 3G SLANT - MACHINED

82 48806 2 SENSOR, TUBE  CONNECTOR ASSY 1.25 LG TUBE

83 48939 1 CLAMP, EXHAUST ELBOW 5.25"

84 48950 4 SCREW 6-32x1/4 SS PHIL EX SEMS

85 48975 1 HOSE, RWP TO EXCHANGER

86 48977 1 HOSE, EXCHANGER TO MANIFOLD

87 49077 1 SENSOR, OXYGEN WIDE BAND

88 49199 1 THERMOSTAT HOUSING SUB-ASSEMBLY 5.0/7.0 SBCG

89 52669 3 CAPSCREW M6x10 DIN 912

90 52855 3 52855 INJECTOR WITH SPRAY CONE

91 53555 1 TIMER, 20 SEC, OFF DELAY

92 54749 1 CONTROLLER EC11 AS PURCHASED

93 55434 1 MOUNT, FRONT ISOLATOR  5.0 MCG

94 55486 1 HOSE,FUEL MODULE TO RAW WATER PUMP 5.0 MCG

95 55494 1 BRACKET,SPEED SENSOR 5.0 MCG MACHINED

96 55502 1 PULLEY, CRANKSHAFT 5.0 MCG MACHINED

97 55506 4 SPACER 1.00OD, .375ID, .375LG

98 55511 5 ELBOW 1/8NPT 1/4TUBE 45DEG FLARE

99 55513 1 BRACKET,FUEL FILTER 5 MCG

100 55516 1 MOUNT, RIGHT REAR MODULE MTG - 5 MCG

101 55521 1 LINE,FUEL PUMP OUTLET TO MODULE INLET 5 MCG

102 55522 1 LINE,FUEL MODULE OUTLET TO LIFT PUMP INLET 5 MCG

103 55523 1 LINE,FUEL MODULE OUTLET TO FUEL FILTER 5MCG

104 55524 1 LINE,FUEL FILTER TO INJECTOR 5.0-6.5 MCG

105 55528 1 BRACKET,TIME RELAY

106 55530 1 THROTTLE BODY ASSEMBLY 5.0-6.5 MCG

107 55532 1 COVER, ROCKER 5.0 MCG

108 55533 1 PUMP, RAW WATER AND BRACKET SUB-ASSEMBLY

109 55534 4 BUMPER, RUBBER

110 55538 1 MODULE,FUEL 5.0 MCG

111 55540 1 BOX, GENSET CONTROL PANEL, 5.0-6.5 MCG

112 55542 1 ADAPTER,OIL FILTER 5.0-6.5 MCG

113 55543 1 MANIFOLD,INTAKE ASSY 5.0-6.5 MCG

114 55544 1 FUEL RAIL, 5.0 MCG ASSY

115 55545 1 HOUSING,FLYWHEEL 5.0-6.5 MCG

116 55547 1 MANIFOLD, EXHAUST - SUB-ASSEMBLY - 5.0-6.5 MCG

117 55549 1 ELBOW,INJ EXH SUB-ASSY 5-6.5 MCG

118 55550 1 BASE,GENSET ASSY 5.0-6.5 MCG

119 55635 1 HOSE, EXCHANGER TO MANIFOLD

120 55637 1 BRACKET,SUPPORT FUEL MODULE 5.0-6.5 MCG

121 200125 3 NUT, 10 - 32 KEPS

122 298460 6 CAPSCREW M 8x25 DIN 912

123 22559_ 2 CLAMP, HOSE #40

124 22927_5MCG 1 HOSE,ROCKER COVER

125 33975_MCG 1 33975_HOSE

12638689_MCG_1 1 38689 HOSE

12738689_MCG_2 1 38689 HOSE

12838689_MCG_3 1 38689 HOSE

12938689_MCG_4 1 38689 HOSE

130 3G_ENG 1 3G83 Engine Model

13146339_INSTALL1 HOSE, MANIFOLD TO FW  INLET - FORMED FOR INSTALL DWG/

13246434_MODEL 1 TUBE, DIPSTICK - 5.0 KW.BCG AND 7.0 KW.BCGC

13346785_5BCGA 1 HOSE, SUMP DRAIN, 5.0 BCGA

13448810_INSTALL1 DIPSTICK, LOW PROFILE

13548978_INSTALL1 HOSE, EXCHANGER TO THERM. - FORMED FOR INSTALL DWG

13655616_COVER 1 COVER,TERMINAL STRIP 2 POS DOUBLE ROW

13755616_LATCH 2 COVER,TERMINAL STRIP 2 POS DOUBLE ROW

138CONNECTOR_INJECTOR3

139QUICKON_25_FLAG5

140 X-11854 1 SPACER,REAR MOUNT 5 MCG

RAW WATER INLET
0.75 ID HOSE A.C. CONNECTION WIRING

OUTLET

NUMBERS IN BRACKETS ARE IN MILLIMETERS

CUSTOMER FUEL CONNECTION
1/8-27 NPT FEMALE

EXHAUST OUTLET
2.00 I.D. HOSE

BELT GUARD

AC OUTPUT CIRCUIT BREAKER

RAW WATER DISCHARGE
.75 I.D. HOSE

SCALE  0.250

SCALE  0.250




